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Skins - 0.3 mm., 0.4 mm., 0.5 mm. and 0.6 mm. (BMT)
Pre - paint coated steel Food grade polyester
Color - Cool Room White Cool Room Alpine

Core - Rockwool (RW) Density 125 kg/m’

Adhesive - Two part polyurethane

Thickness - 50, 75, 100, 125, and 150 mm.

Length - Cut to order, Only limited by handling/transport considerations
Width - 1200 mm. standard

Edge Type - Z-LOCK Joint System
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odus RICCO MODEL RC-FR100-4 melu uWulKandun:dndaud
WUvAava:aia , WivAavdu WivAaauaum T S
. ’ . meauan UWUlHandvn:dinaaud
msTsau uazwiv luvugaanknssunl
AYIHUIWUY 50, 75, 100, 125, 150 wu. ENELIE ) 138UKSaaau MUINSSIUKWAT
AMsUhALSau 0.033 W/m'K - 0.034 W/m'K 5a Qununaiv
5aq ToAu , RockwooL
nisindaaud
AWK 125 kg/m’
dduuu uassuEYd
Wa - 501 mshulW NON Combustible (ASTM E-136-82)
T dlwaipanas Hun UASAU INSQaHIS
(USDA) . i
e F5WandmiAu tWwamsdadiafuaudu msqagun SOLC/ARL e
dounav
K1 5 Tunau
Julawuv
ANUNIW 1200 wu.
AL guga 9000 wu. (mudavms)

msiautawliv | Z-LOCK Joint System
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uWuaudu RC-FR100-4 AUAUMSWANNNYUNBUCNULINSSIU ISO 9001-2000
ua:tn3avinshiuale Z-Lock Panel Laminating Machinery Aauaumsiwiudaes:uusalula

wWiunisnaaau

msnuTNmUU‘ICIS,s_‘Iu BS476 : part 20, part 22

Panel Heat Transfer Thermal Fire Resistance
Panel . . .
Thickness(mm) Weight coefficent Resistance
! (Kg/m’) (w/m’k) (mk/w.) Insulation Integrity
50 15.13 0.80 1.25 N/A N/A
75 18.25 0.53 1.88 N/A N/A
100 21.25 0.40 2.50 106 min || 240 min
125 24.32 0.32 3.12 N/A N/A
150 27.42 0.20 5.00 N/A N/A

HUBIHQ :
Aruaudawaasturi RICCO SANDWICH PANEL wivnulW 4 #fue MODEL RC-FR100-4

ausuleAu Rockwool (RW) anukuuiul25 kg/m3 anwku 100 mm.
anuWuindaud PAINTED GALVANIZED (PPGI) anwkur 0.65 mm. (TCT)
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Fire Safety Research Center

Reference No, FSRC-024/65 Page 1 of 18

? % FACULTY OF ENGINEERING
W W CHULALONGRORN UNIVERSITY
s==e. FIRE SAFETY RESEARCH CENTER
—
TYPE OF TEST ¢ DETERMINATION OF THE FIRE RESISTANCE OF NON-LOADBEARING
ELEMENTS OF CONSTRUCTIOMN

TEST SPECIMEN : FIRE RESISTANCE WALL
(TRADEMARK: RICCO, MODEL: RC-FR100-4)

The specimen is o 3 m x 3 m verical construction comsisting of three 1(00-mm thick
{4 in) sandwich panels. Each sandwich panel is composed of rock woel with o density of 125
kag'm' as the core material and 2 single hayer of 0,65-mm thick steel sheets on each side. The
specimen was installed in a perimeter frame compeising equal-angle steel sections of
65x65x6 mm on both the expesed and unexposed sides, Screws with 30 mm spacing were
wsed to fix the joints between the sandwich pancls pnd arcund the perimeter of the specimen,
Fire-resisiant silicone was used 1o seal the gops between the sandwich pancls and the equal-
angle sieel frame. The perimeter frame was mounted oo 15-om thick reinfiorced concrele
wall, which was installed on the 3 m x 3 m vesting frame. The details of the specimen ano
shown in Appendix C. The specimen was provided and installed by the chent.

CLIENT . SUPA RICH €O, LTD.
I7 %o Ramantra 48, Ramagtes Roag
Ramipdra, Kh:mnu}u.‘-. Bangkok 10230, Thaxiband

DATE OF TEST i Moy 23,2022

TEST MACHINE 3 Large-scale vertical furnace (Fire Tester 1) at the Fire Safety Research Center (FSRC),
Department of Civil Enginesring, Chulalongkom University (Thailand). The furmace &
capable of producing & standand temperature-time relationship acconding 1o BS 476 Part
- 1987

TEST METHOD + The testing procedures follow the British Standard BS 476; Fire tests on building
materiaks and structures
5 4T 20 1987 Methad for determination of the fire resismnce of elements of
construction igeneral principles:
BS 476 Part 23: 1987: Methods for determination of the fire resistance of non-
loadbearing elements of construction Section 5 Determination of the fire resistance of
pantitions.

TESTRESULTS  : The non-loadbearing element of construction described above has the fire resistance
of each criterion for the period stated:

[ The test results are good only for the specinien tested. )

Criteria Fire Resistance Remarks
{hr:min}
i The average temperature of the unexposed face of the specimen
Insyietion 1:46 | enee eded 140° 'C' .thw: |la II1I|ii.'I| value of 31°C,

Dunng :tn_ test, uII |nt1:y|1:. mh:ﬂ:l were fulfilled (no sustained
Integrity 4:00 faming wrsd 0o through gap swech that the 6 mm diameter gap
| | gauge could penetrate).

e b Drate: June 6, 2022

CR 6.
Tested by: . W F‘ .a..l u
{ Professtr Dy, ]'hmva,wm P-n:l'us:n! hml:-clal Pml Dr, 'llluum Boonyatee)

o On Behalf of Head'of Givil ‘Engineering Department

Fire Salety Rescanch Center. Faculty of Engmeering, Chulalongkom University

Phayathai Rogd, Pathumwan, Basgkok 10330, Thasland, Tel: (6620 251-8136 Fax: {6620 251-8337
Fhi-LAB-04/02.01 (00}

Fire resistance wall Trademark : RICOO MODEL RC-FR100-4




FURNACE TEMPERATURE
Tested at 1100 C

Figure D-3 The specimen after the test 4 hr
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27 130&1S1JDUNSY 48 NUUSIIDBUNSI
NY2VSIWBUNST IWAAULNEND NSVINW< 10230
InsAwnN +666-1836-1302

Insans +66-2509-4088
www.riccothai.com E-mail : info@riccothai.com
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